
Water Treatment Essentials: 

Processes, Equipment, and Costing 

for All Scenarios 

 

  

2025 

THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT 

SYSTEMS 
AVA AERO TRADING LLC 

AVA AERO TRADING L.L.C. | Dubai 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

1 
 

 

  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

2 
 

 

 

 

 

 

 

 

Disclaimer: 

This publication is intended for educational and informational purposes only. While every effort has been made to 

ensure accuracy, completeness, and relevance, this is the first edition of the guide, and some data, estimations, or 

technical values may not reflect the most up-to-date standards or field-specific requirements. 
[...]
THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

94 
 

Chapter 3.9 – Industrial and Mining Wastewater 

“The most complex waters to clean—heavy loads, high risks, and high rewards.” 

Introduction 

Industrial and mining operations generate some of the most challenging wastewater profiles, often 

containing heavy metals, persistent organic pollutants (POPs), oils, suspended solids, acids, alkalis , and 

a variety of toxic byproducts. These effluents require specialized treatment technologies, strict 

monitoring, and often compliance with sector-specific discharge regulations. 

This chapter dives into the types of wastewater generated in industrial and mining operations, the risks 

they pose, and the advanced treatment strategies used to manage, neutralize, and reuse these complex 

waste streams. 

 

1. Sources and Characteristics 

Industry Typical Contaminants 

Textile & dyeing Dyes, salts, surfactants, high COD 

Oil & gas Hydrocarbons, heavy metals, sulfides 

Pharmaceuticals & chemicals APIs, solvents, endocrine disruptors 

Metal finishing Cyanides, chromium, acids, nickel 

Food & beverage Fats, oils, BOD, sugars, solids 

Mining Acid mine drainage, arsenic, mercury, sediments 

Pulp & paper Lignin, chlorine compounds, BOD/COD 

    These effluents often require multi-stage and custom-engineered treatment systems. 

 

2. Environmental and Regulatory Risks  

• Aquatic toxicity from metals and solvents 

• Bioaccumulation of heavy metals in food chains 

• Air quality issues (H₂S, VOCs from treatment) 

• Soil contamination from improper disposal 

• Strict local and international regulations, including: 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

95 
 

o Effluent Discharge Standards (e.g., USEPA, EU WFD) 

o ISO 14001 for environmental management 

o Basel Convention for hazardous waste handling 

 

3. Key Treatment Strategies 

A. Physical and Mechanical 

Process Purpose 

Screening & sedimentation Remove large solids 

Dissolved Air Flotation (DAF) Separate oils, fats, fine solids 

Filtration (sand, carbon, pressure) TSS and color reduction 

B. Chemical Treatment 

Process Contaminants Targeted 

pH neutralization Acids/alkalis 

Coagulation–flocculation Suspended solids, color 

Chemical oxidation (H₂O₂, ozone) Persistent organics, sulfides 

Precipitation (e.g., lime, sulfides) Heavy metals 

C. Biological Treatment 

• Only applicable if BOD/COD ratio is favorable 

• Techniques: Activated sludge, MBR, SBR, anaerobic digestion 

• Limitations: Toxicity from solvents/metals can inhibit biology 

D. Advanced and Specialized Techniques 

Technology Purpose 

Reverse Osmosis (RO) & Nanofiltration (NF) TDS, metals, complex organics 

Ion Exchange Selective metal removal 

Electrocoagulation Fats, metals, emulsions 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

96 
 

Technology Purpose 

Evaporation & Crystallization Zero liquid discharge (ZLD) systems 

Constructed wetlands (for polishing) Residual BOD/COD and metals 

 

4. Mining Wastewater Specifics  

• Acid Mine Drainage (AMD): 

o Caused by oxidation of sulfide minerals (e.g., pyrite) 

o Contains sulfuric acid, iron, and heavy metals (arsenic, cadmium) 

o Treatment: Alkaline neutralization, active/passive treatment systems, anoxic limestone 

drains 

• Tailings Water: 

o From ore processing, contains fine solids and residual reagents 

o Settling ponds, thickeners, filtration used before reuse or discharge 

• Heap Leach Effluent: 

o Contains cyanide, thiourea, or acid depending on metal 

o Requires strict recovery systems and detoxification (e.g., SO₂/air, H₂O₂) 

 

5. Water Reuse and Zero Liquid Discharge (ZLD) 

• ZLD systems aim to eliminate wastewater discharge entirely: 

o Use multiple stages: Pretreatment → RO → Brine concentration → Crystallization 

o Generate solids for disposal and high-quality permeate for reuse 

o Common in power plants, refineries, and high-risk chemical industries 

• Reuse of treated industrial water: 

o Cooling towers 

o Boiler feed (after polishing) 

o Process reuse (non-contact) 

o Dust suppression or ore washing in mining 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

97 
 

 

6. Monitoring, Automation, and Control 

• Online analyzers for pH, conductivity, TSS, COD, ammonia, heavy metals 

• SCADA systems to control complex processes and ensure compliance 

• Automatic backwash filters, flow pacing, and chemical dosing systems  

• Data logging for reporting to regulatory authorities 

 

7. Real-World Examples 

• India: ZLD mandates in textile clusters (e.g., Tiruppur) 

• South Africa: Acid mine drainage neutralization and reuse in Johannesburg 

• Qatar: Industrial zones with centralized RO-based effluent treatment plants (CETPs) 

• China: Advanced oxidation for pharmaceuticals and pesticide factories 

 

8. Challenges and Mitigation 

Challenge Solution 

High OPEX of advanced treatment Energy recovery, resource recovery (e.g., metals) 

Sludge disposal Dewatering, incineration, use in bricks/cement 

Operator expertise Training, automation, remote support 

Toxic shock loads Equalization tanks, buffering, diversion valves 

 

Conclusion: Where Complexity Meets Innovation 

Industrial and mining wastewater treatment demands a tailored, multi-barrier approach that balances 

compliance, performance, and sustainability. As industries push toward zero discharge, resource 

recovery, and ESG goals, water treatment becomes both a compliance function and a strategic 

advantage. 

 

  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

98 
 

Chapter 4.1 – Preliminary and Primary Treatment Equipment 

“Removing the big problems early: The first line of defense in water treatment.”  

Introduction 

Preliminary and primary treatment are the front-end processes of any water or wastewater treatment 

system. Their function is straightforward but critical: remove large solids, grit, fats, oils, and other 

floatables that could damage downstream equipment or reduce process efficiency. Though these stages 

don’t offer full purification, they serve as essential mechanical and physical barriers, setting the stage 

for biological and chemical treatment later on. 

This chapter focuses on the core technologies used in these early stages, their operation, design 

considerations, and their role in protecting and stabilizing the treatment train.  

 

1. Screening Systems  

Purpose: 

• Remove large debris (plastics, rags, leaves, branches) to protect pumps and reduce clogging 

Types of Screens: 

Screen Type Opening Size Application 

Bar screen (coarse) >25 mm Inlet works, high-flow channels 

Fine screen 1–10 mm After coarse screening 

Micro screen <1 mm 
Tertiary polishing or industrial 

reuse 

Rotary drum/step 

screens 

Automated solids separation with self-cleaning 

function 
 

Design Considerations: 

• Channel width and flow rate 

• Trash rake or automated cleaning system 

• Screenings handling (washer/compactor) 

 

2. Grit Removal Systems 

Purpose: 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

99 
 

• Separate sand, gravel, and other abrasive particles that can wear down pumps and centrifuges 

Common Units: 

• Aerated Grit Chambers: Use air injection to lift organics and settle grit 

• Vortex-Type Separators: Cyclonic flow separates heavy particles 

• Horizontal Flow Channels: Simpler design, requires frequent cleaning 

Performance Factors: 

• Particle size target: 200 µm and above 

• Velocity control to prevent organic carryover 

• Grit washer for improved disposal quality 

 

3. Primary Clarifiers (Sedimentation Tanks) 

Function: 

• Settle heavier organic/inorganic solids 

• Skim oils and floating debris 

• Typically removes 50–70% of suspended solids (SS) 

Design Types: 

• Circular Clarifiers: Center-feed, common in large plants 

• Rectangular Clarifiers: Space-efficient, with chain-and-flight mechanisms 

• Lamella Settlers: Inclined plates for compact footprint 

Key Features: 

• Surface loading rate (SLR): 0.8–1.5 m³/m²/hr 

• Sludge collection mechanism (scraper or suction) 

• Scum removal system (skimmer arms) 

 

4. Dissolved Air Flotation (DAF)  

Used When: 

• Oils, grease, or fine solids are difficult to settle 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

100 
 

• Ideal for industrial wastewater (food, dairy, refinery) 

How It Works: 

• Air is dissolved under pressure and released in a tank 

• Microbubbles attach to suspended particles, floating them to the surface 

• Surface skimmer removes the sludge layer 

Design Tips: 

• Typical surface loading: 5–15 m³/m²/hr 

• Coagulant/flocculant often added before DAF 

• Saturator system requires maintenance and pressure control 

 

5. Skimmers and Grease Removal 

Especially relevant in: 

• Kitchens, food processing, oil refineries, slaughterhouses 

Systems: 

• Grease traps (manual or passive) 

• API separators (for petrochemical facilities) 

• Surface skimmers in tanks or clarifiers 

 

6. Flow Equalization Basins (Optional but Recommended) 

Purpose: 

• Balance inflow fluctuations to prevent shock-loading of downstream units 

• Allows time-based dosing and consistent hydraulic loading 

Design Considerations: 

• Typically 6–12 hours of average daily flow 

• Includes aeration/mixing to avoid septicity 

• Level sensors and pumping automation 

 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

101 
 

7. Real-World Examples 

• Municipal WWTPs in Europe: Dual-screening and aerated grit tanks as standard pre-treatment 

• Refineries in the UAE: Use DAF with polymer dosing for oil-water separation 

• Food industry in Malaysia: Floatation + grease skimming before biological units 

 

8. Maintenance and Operational Notes 

Component Common Issues Maintenance Needs 

Screens Blinding, clogging Daily inspection, weekly cleaning 

Grit chamber Grit carryover Check air rate or vortex tuning 

Clarifier Sludge buildup Verify scraper operation 

DAF Air saturation loss Clean nozzles, check compressor 

 

Conclusion 

Preliminary and primary equipment are often overlooked, but they protect every downstream process 

and reduce the burden on biological and chemical stages. Without these first defenses, pumps clog, 

membranes foul, and treatment suffers. A well-designed and maintained front-end is the foundation of a 

reliable, efficient treatment system. 

 

  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

102 
 

Chapter 4.2 – Secondary Treatment Systems and Technologies 

“Biological engines: where microorganisms clean the water.” 

Introduction 

Secondary treatment is the biological heart of most wastewater treatment systems. In this stage, 

naturally occurring or cultivated microorganisms consume organic matter, nutrients, and some pollutants 

under controlled aerobic or anaerobic conditions. This chapter explores conventional and advanced 

secondary treatment systems, their configurations, microbial dynamics, energy use, and performance 

metrics—highlighting how biology becomes technology in engineered systems. 

 

1. Activated Sludge Process (ASP) 

Overview: 

• Most widely used biological treatment method 

• Involves aerating wastewater in a reactor (aeration basin) to support microbial breakdown 

Key Units: 

• Aeration tank 

• Secondary clarifier (for sludge separation) 

• Return activated sludge (RAS) line 

• Waste activated sludge (WAS) line 

Variants: 

• Extended aeration (longer retention, lower sludge yield) 

• Conventional plug flow 

• Complete-mix reactors 

Design Parameters: 

Parameter Typical Range 

Sludge Retention Time (SRT) 3–15 days 

F/M Ratio (Food/Microbe) 0.2–0.5 kg BOD/kg MLSS/day 

MLSS 2,000–4,000 mg/L 

    Requires energy-intensive aeration but delivers high organic removal (>90% BOD/COD). 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

103 
 

 

2. Sequencing Batch Reactors (SBR)  

How It Works: 

• Time-based batch process using a single tank 

• Follows a cycle: Fill → React → Settle → Decant → Idle 

Advantages: 

• Flexible operation and small footprint 

• Good for small municipalities, resorts, and industrial plants 

• Handles flow/load variations well 

Design Considerations: 

• Tank mixing and aeration cycles 

• Automated controls (timers, sensors) 

• Equalization tank may be needed upstream 

 

3. Moving Bed Biofilm Reactor (MBBR) 

How It Works: 

• Uses thousands of floating plastic carriers inside a tank 

• Biofilm grows on carriers, breaking down organic matter 

Advantages: 

• Compact, efficient, no need for sludge return 

• Shock-load resistant and easy to retrofit 

• Lower maintenance than ASP 

Applications: 

• Industrial wastewater 

• Cold climates 

• High-strength BOD/COD loads 

      Biofilm systems are more resilient to toxic influent and load variability. 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

104 
 

 

4. Trickling Filters and Bio-Towers 

Process: 

• Wastewater trickles over a bed of media (rocks, plastic) 

• Biofilm grows on media surface, oxidizing organics 

Features: 

• Passive, low-energy process 

• Often used in older plants or as a polishing stage 

Challenges: 

• Odor and fly control 

• Media clogging with solids 

 

5. Anaerobic Systems (UASB, EGSB, Anaerobic Lagoons) 

How It Works: 

• Microbes digest organic matter in oxygen-free conditions 

• Generates biogas (CH₄ + CO₂), reduces sludge volume 

Popular Systems: 

• UASB (Upflow Anaerobic Sludge Blanket): Effective for medium-strength industrial wastewater 

• EGSB (Expanded Granular Sludge Bed): Higher loading capacity and efficiency 

• Anaerobic Lagoons: Low-cost, long retention, used in agriculture and food industries 

Advantages: 

• Low energy use 

• Produces renewable biogas 

• Less sludge generation 

    Anaerobic systems offer energy recovery and are gaining popularity in zero-energy plant designs. 

 

6. Membrane Bioreactor (MBR)  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

105 
 

Description: 

• Combines biological treatment (like ASP) with membrane filtration  

• Eliminates need for secondary clarifier 

Benefits: 

• Superior effluent quality (can go directly to reuse) 

• Smaller footprint 

• Very low TSS and pathogens 

Limitations: 

• High CAPEX and OPEX 

• Requires careful membrane maintenance and cleaning (CIP) 

        MBRs are now the gold standard for urban reuse and water-sensitive developments. 

 

7. Process Control and Monitoring 

• DO sensors for aeration control 

• Ammonia/nitrate sensors for nutrient removal 

• Sludge volume index (SVI) to monitor settleability 

• ORP meters for anaerobic zones 

 

8. Energy Consumption and Optimization 

Process Energy Use 

ASP High (aeration) 

SBR Medium-high 

MBBR Medium 

Trickling Filter Low 

UASB Very Low (can produce energy) 

MBR High (blowers + membranes) 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

106 
 

Strategies to reduce cost: 

• Use VFDs on blowers 

• Implement real-time DO control 

• Optimize SRT for energy vs. sludge tradeoff 

 

9. Real-World Applications 

• Germany: SBR for decentralized villages 

• India: UASB at sugar and brewery effluent plants 

• Singapore: City-wide MBR network for NEWater 

• Norway: Cold-climate MBBRs in fish processing 

 

Conclusion 

Secondary treatment is where biology becomes engineering. Whether through activated sludge, biofilm 

reactors, or anaerobic digesters, these systems drive organic and nutrient removal—making wastewater 

safe and reusable. Proper process selection depends on local conditions, operator skill, footprint, and 

reuse goals. 

 

  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

107 
 

Chapter 4.3 – Tertiary Treatment and Polishing Equipment 

“The final barrier—refining water for reuse or safe discharge.” 

Introduction 

Tertiary treatment, often called “advanced treatment” or “polishing,” represents the final stage in many 

water and wastewater treatment processes. The goal at this stage is to remove residual contaminants—

including fine suspended solids, nutrients, pathogens, micro-pollutants, and trace organics—that 

secondary treatment cannot adequately address. 

This chapter explores key technologies used to meet stringent discharge standards, potable reuse 

criteria, or industrial process water requirements. 

 

1. Advanced Membrane Filtration 

A. Microfiltration (MF) & Ultrafiltration (UF) 

Parameter MF UF 

Pore Size 0.1–1.0 μm 0.01–0.1 μm 

Removes TSS, algae, protozoa Bacteria, viruses, colloids 

Typical Use Pre-RO, MBRs Potable reuse, surface water pretreatment 

• Modules: Hollow fiber, spiral wound, plate-and-frame 

• Backwashing and chemical cleaning required to control fouling 

B. Nanofiltration (NF) 

• Pore size ~0.001 μm 

• Removes divalent ions, organics, and color 

• Used in softening, color removal, pesticide control 

C. Reverse Osmosis (RO) 

• Removes nearly all dissolved salts, viruses, bacteria, and organics 

• Applied in advanced wastewater reuse, brackish water, and seawater treatment  

Challenges with membrane systems: 

• Membrane fouling (biological, scaling, organic) 

• High pressure requirement (especially RO) 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

108 
 

• Requires energy-efficient design and pre-filtration 

      Tertiary membranes offer exceptional clarity and purity, but demand tight pretreatment and 

maintenance. 

 

2. Activated Carbon Filtration 

A. Granular Activated Carbon (GAC) 

• Removes: 

o Organic micropollutants (pesticides, solvents) 

o Taste and odor compounds 

o Residual chlorine and ozone 

• Typical EBCT (Empty Bed Contact Time): 10–30 minutes 

B. Powdered Activated Carbon (PAC) 

• Dosed directly into process water 

• Adsorbs contaminants before being removed in clarifiers or filters 

Design Notes: 

• Requires periodic replacement or thermal reactivation 

• Often combined with membrane systems for RO concentrate polishing 

       GAC is highly effective for micropollutant and pharmaceutical removal in water reuse applications. 

 

3. Advanced Chemical Dosing Systems 

Used for: 

• Nutrient removal (nitrogen and phosphorus) 

• Disinfection (residual chlorine, ozone) 

• Coagulation/Flocculation (fine particle removal) 

Common Chemicals: 

Function Chemicals 

Phosphorus removal Alum, ferric chloride, polyaluminum chloride 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

109 
 

Function Chemicals 

Ammonia stripping Lime, caustic soda 

pH adjustment Lime, soda ash, sulfuric acid 

Oxidation/disinfection Sodium hypochlorite, ozone, chlorine dioxide, hydrogen peroxide 

Tertiary chemical dosing is often paired with: 

• Lamella clarifiers 

• DAF units (for post-dosing floc removal) 

• Deep bed media filtration 

 

4. Deep Bed Media and Multimedia Filters  

Applications: 

• Final solids polishing 

• TSS reduction to <2 mg/L 

• RO pretreatment or reuse criteria compliance 

Filter Media Layers: 

• Coarse gravel → Sand → Anthracite → Garnet 

• Filters can be gravity or pressure type 

Key Design Aspects: 

• Surface loading: 5–15 m³/m²/hr 

• Backwash system (air + water) 

• Automatic control valves 

🏗 Media filters are reliable, cost-effective, and widely used in both centralized and modular systems. 

 

5. Disinfection Technologies 

Essential for pathogen inactivation before discharge or reuse. 

A. Chlorination 

• Sodium hypochlorite or chlorine gas 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

110 
 

• Effective and residual protection 

• Risk of DBP (disinfection by-product) formation 

B. Ultraviolet (UV) Disinfection 

• Targets DNA/RNA of microbes 

• No residual, no chemicals 

• Sensitive to water clarity and fouling 

C. Ozonation 

• Strong oxidant, removes taste, odor, color, and viruses 

• No residual; may need post-filtration 

D. Advanced Oxidation Processes (AOP) 

• UV + H₂O₂ or Ozone + H₂O₂ 

• Destroys trace organics and pharmaceuticals 

    Proper disinfection is non-negotiable in all potable reuse and direct discharge applications. 

 

6. Tertiary Lagoons and Wetlands (Nature-Based Polishing) 

• Constructed wetlands: Remove nutrients and TSS naturally 

• Polishing ponds: Solar-assisted pathogen removal and settling 

• Ideal for rural or low-load systems with available land 

 

7. Emerging Polishing Technologies  

• Electrocoagulation 

• Membrane distillation 

• Photocatalytic oxidation 

• Magnetic nano-adsorbents 

      These methods are being piloted in industrial reuse and pharmaceutical wastewater scenarios. 

 

Conclusion 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

111 
 

Tertiary treatment provides the final safety net, ensuring effluent is fit for discharge or reuse. The 

selection of technologies depends on effluent goals, available space, and energy limits, but a 

combination of membranes, carbon, chemicals, and disinfection forms the core of most modern 

systems. As global reuse standards tighten, polishing systems will play a greater role in public health and 

resource sustainability. 

 

  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

112 
 

Chapter 4.4 – Desalination and Brackish Water Equipment 

“Turning the untouchable into usable: technologies for saltwater treatment.”  

Introduction 

Desalination and brackish water treatment have become cornerstones of water security in arid regions 

and coastal zones. As freshwater scarcity intensifies, especially in the Middle East, North Africa, and 

island nations, the ability to convert saline water into potable or process-grade water is no longer 

optional—it’s strategic.  

This chapter covers the core technologies used in seawater desalination and brackish groundwater 

treatment, exploring their mechanisms, system design, energy requirements, and integration challenges. 

 

1. Reverse Osmosis (RO) for Desalination 

Principle: 

• Uses semi-permeable membranes and high pressure to force water across the membrane, 

leaving salts and impurities behind. 

Types: 

• SWRO (Seawater Reverse Osmosis): Requires 55–80 bar pressure 

• BWRO (Brackish Water Reverse Osmosis): Operates at 8–30 bar 

Key Components: 

• Pre-treatment system (MF/UF, filters) 

• High-pressure pump 

• Membrane modules (typically spiral-wound polyamide membranes) 

• Energy recovery devices (ERDs) 

• Post-treatment (remineralization, pH adjustment) 

Design Parameters: 

Factor SWRO BWRO 

TDS range >10,000 mg/L 1,000–10,000 mg/L 

Recovery rate 35–45% 70–85% 

Energy use 3.5–6 kWh/m³ 1–2.5 kWh/m³ 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

113 
 

Pros: 

• Compact footprint 

• Modular scalability 

• High water quality (TDS < 500 mg/L) 

Challenges: 

• Fouling (bio, scale, organic) 

• Chemical pre-treatment demand 

• Brine disposal and environmental impact 

  RO is the dominant technology for new desalination plants due to its energy efficiency and modular 

design. 

 

2. Multi-Stage Flash (MSF) Distillation 

Principle: 

• Heated seawater enters a series of flash chambers where pressure is reduced, causing rapid 

vaporization (“flashing”) 

• Steam condenses on heat exchangers to produce distilled water 

System Features: 

• Robust, long operational life (30+ years) 

• Ideal for large-scale plants with access to cheap thermal energy (e.g., oil-rich nations) 

Performance: 

Parameter Typical Value 

Recovery 10–20% 

TDS output <10 mg/L 

Thermal energy 80–120 kWh/m³ (equivalent) 

Electrical energy 2.5–5 kWh/m³ 

Pros: 

• Can handle high-salinity and poor-quality seawater 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

114 
 

• Tolerant to scaling and oil contamination 

• Operates well with cogeneration plants 

Limitations: 

• High thermal energy demand 

• Large physical footprint 

• Expensive CAPEX and OPEX compared to RO 

              MSF is most common in Gulf countries, often paired with power generation plants (IWPPs). 

 

3. Multi-Effect Distillation (MED) 

Principle: 

• Seawater is sprayed over multiple effects (vessels) at progressively lower pressure 

• Each effect uses heat from the previous stage to evaporate and condense water 

Advantages: 

• More efficient than MSF (lower thermal energy use) 

• Lower scaling risk 

• Suitable for medium to large plants 

Parameter Value 

Recovery 20–35% 

TDS output <15 mg/L 

Thermal energy 50–80 kWh/m³ 

Electrical energy 1.5–2.5 kWh/m³ 

Application: 

• Industrial plants 

• Island resorts with waste heat availability 

• Hybridized with RO for ZLD (Zero Liquid Discharge) 

 

4. Electrodialysis (ED/EDR) 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

115 
 

Principle: 

• Uses ion-selective membranes and electric potential to separate dissolved salts 

• Best suited for brackish water 

Features: 

• Energy-efficient for TDS < 5,000 mg/L 

• Resistant to fouling 

• Reversible polarity (EDR) for self-cleaning 

Limitations: 

• Less effective on high-salinity water 

• Sensitive to organics and biofouling 

 

5. Pre-Treatment and Post-Treatment Equipment 

Desalination plants require robust support systems: 

Pre-Treatment: 

• Media filters (sand, anthracite) 

• Ultrafiltration (UF) or microfiltration (MF) 

• Chemical dosing (antiscalants, biocides, acid) 

Post-Treatment: 

• pH neutralization 

• Remineralization (lime, calcite, CO₂) 

• Chlorination or UV disinfection 

 

6. Energy Recovery Systems  

A critical innovation in RO systems is Energy Recovery Devices (ERDs): 

• Pressure Exchangers: Transfer pressure from brine to incoming feed 

• Turbochargers: Use brine energy to spin feed pumps 

• Can reduce RO energy consumption by 30–50% 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

116 
 

 

7. Brine Management 

Method Description Suitability 

Surface discharge Direct to sea or river If permitted by regulations 

Evaporation ponds Solar evaporation Low-cost but land-intensive 

Brine concentrators  Increase TDS further For ZLD applications 

Deep well injection Inject brine underground Used where geology permits 

   Sustainable brine management is increasingly critical as environmental regulations tighten. 

 

8. Hybrid Systems 

Modern plants often combine multiple technologies: 

• RO + MED for energy flexibility 

• ED + RO for challenging brackish water 

• Solar-powered RO in remote locations 

 

9. Case Examples 

• Jebel Ali, UAE: One of the largest MSF-MED hybrid facilities in the world 

• Carlsbad, California: Large-scale SWRO facility delivering 190,000 m³/day  

• Al Khafji, Saudi Arabia: First large solar-powered RO plant 

 

Conclusion 

Desalination and brackish water treatment have matured into highly optimized, global-scale 

technologies. Whether through pressure-driven membranes or thermal evaporation, these systems 

provide reliable freshwater from the saltiest sources—but demand careful planning in energy, 

maintenance, and brine disposal. 

 

  



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

117 
 

Chapter 4.5 – Sludge Treatment and Disposal Equipment 

“Managing what’s left behind: tools to handle the byproduct of clean water.”  

Introduction 

Sludge is the unavoidable byproduct of almost every water and wastewater treatment process. It 

contains concentrated organic matter, pathogens, heavy metals, and nutrients—making it both an 

environmental liability and a resource, depending on how it’s managed. 

This chapter covers the equipment used to thicken, dewater, stabilize, and dispose of sludge safely and 

efficiently. Whether the goal is landfill, incineration, agricultural reuse, or biogas production, the right 

combination of sludge treatment tools is essential for any sustainable operation. 

 

1. Sludge Thickening Equipment 

Purpose: 

To reduce the water content of sludge before further treatment, improving efficiency and lowering 

volume. 

Common Technologies: 

• Gravity Thickener Tanks  

o Settles solids, supernatant removed from the top 

o Used in municipal WWTPs 

• Dissolved Air Flotation (DAF) for Sludge  

o Effective for light, fatty sludge 

o Often used in food and dairy industries 

• Rotary Drum Thickeners 

o Uses slow rotating screen and polymer dosing 

o Compact and easy to operate 

      Thickening can reduce sludge volume by up to 60–70% before dewatering. 

 

2. Sludge Dewatering Equipment 

After thickening, sludge is still 90–97% water. Dewatering further reduces volume for easier handling, 

transport, and disposal. 

A. Belt Filter Presses 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

118 
 

• Sludge passes between porous belts under increasing pressure 

• Ideal for municipal and industrial WWTPs 

• Produces cake with 18–25% solids 

• Requires polymer conditioning 

B. Centrifuges 

• High-speed spinning separates solids via centrifugal force 

• Common types: decanter centrifuges 

• Cake solids up to 25–30% 

• Automated, compact footprint 

C. Screw Presses 

• Slow, continuous pressing of sludge through a narrowing screw 

• Energy-efficient, lower OPEX 

• Best for small-to-medium plants 

D. Plate and Frame Filter Press 

• Batch-operated, high solids content (30–50%) 

• Labor-intensive and slow 

• Used for small volumes or specialized sludge (e.g., hazardous waste) 

Dewatering Unit  Solids (%) Maintenance Footprint Energy Use 

Belt Press 18–25% Moderate Large Medium 

Centrifuge 25–30% High Compact High 

Screw Press 20–25% Low Compact Low 

Filter Press 30–50% High Medium Medium 

 

3. Sludge Stabilization: Anaerobic and Aerobic Digesters 

Sludge stabilization reduces pathogens, odors, and volatile content.  

A. Anaerobic Digesters 

• Closed tanks, oxygen-free environment 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

119 
 

• Microbes break down organic matter into biogas (CH₄ + CO₂) 

• Retention time: 15–30 days 

• Temperature: mesophilic (35°C) or thermophilic (55°C) 

Pros: 

• Energy recovery via biogas 

• Reduces solids by 40–60% 

• Produces Class B biosolids (can be upgraded to Class A) 

B. Aerobic Digesters 

• Open tanks with aeration 

• Simpler to operate but more energy-intensive 

• Suitable for small plants or facilities without gas recovery 

 

4. Thermal Drying Systems  

Used to reduce sludge moisture content to <10%, enabling: 

• Energy recovery 

• Incineration 

• Fertilizer production 

• Long-distance transport 

Common Systems: 

• Rotary Drum Dryers 

• Belt Dryers 

• Fluidized Bed Dryers 

Considerations: 

• High energy demand (can be offset with biogas or solar) 

• Requires odor control and emission systems 

• May trigger regulations for airborne pollutants (e.g., VOCs) 

 



THE COMPLETE GUIDE TO WATER AND WASTEWATER TREATMENT SYSTEMS 

 
www.avaet.com 

120 
 

5. Sludge Incineration 

Incineration is the final disposal step in many high-volume or regulated areas. 

• Reduces volume by >90% 

• Ash can be landfilled or used in construction 

• Requires strict air emission controls (scrubbers, filters) 

• Can recover energy via heat exchangers and turbines 

    Due to environmental concerns, incineration is declining in favor of resource recovery. 

 

6. Final Disposal and Reuse Options 